ITEM 47396

KT FYIATYavX : A‘
TAO2 FRPYv— aVIN—=3Javtvbd TAMIYA

TAO2 FRP CHASSIS CONVERSION SET

.Iéﬁ‘littii-i—ﬁ“iﬁbf(f*m FIEZ v I—P A 755 ER GAUTION
& 4 el D @When assembling these parts, tools including knives are used.
MeLDT APERUTERL TS, Extra care should be taken to prevent personal injury.

ONELEETFROVHFPATOIERLENTEE L, TRIcEbofl, @Keep out of reach of small children. Children must not be allowed to
N=UREZ— L EOMIAICLIB B EBREIRDIEIShET, put any parts or packaging material in their mouths.

JERER 18 | RFT U TR o MR 3X18mERIe T b 2 | 3x8mERfTE R 2%
[=lr b 1# | 3% 25mmmE R 2F [ 3X23mmERT YT b 134 | 3X10mER{TE R 2%
TuIs—T v 1# | 3x12mIMAR v EXFER 173 | ANR—H—%58 3X18mER(T2 v EVSER | 24K
7O b EUIN—ATF— 18| 3x10mBvE VS ER 7% | 3x15mALER 67 |4mT v v— 61{@
Yy &= F— 18 | 3mOy 24wk 2@ | 3x10mmiL R 23k | Rz v T NEE

FERAFTvH— 1# | 5mm0—R—)L S8 | 3mmF v+ 44@ | 3x22mmILE R 27
S BN AXSMMT T PN T 2@ | st O—R—LFw 2@ | 7O FAN—H— 118
STV AR — 2{@ | AT T U GT Ik 2@ | 6X7nmAN—H— 2@ | U ARA—H— 118
Sm7 Vv AE—S 418 | mR T 8RS 7% 2mm AAN—H— 448 | RFvTE (Y 3@
T —7 (20x120mm - 8) | 14 | 3x10mIE v E T ER 2% | 4X6.5mT SV IINAT 48 | RFvTEL (K) 118
Hi— hXF— V{8 | 3x25mm& s Ev o ER | 23 | BRATE REEE 3IMOEy Ty — 218
FAAVNE 4F [3mTSIFw b 408 | 3x12ZmBvEXTER | 2% | 85044l 41@
*EREBCELLESICLELES, [3mMTyrr— 418 | 3X15mE v EVHFER 2F |k RBRELLSBICASTLET,

IKT6MAT L+ T 2% | 3X1BmME Y EVIER 2%& | FRAVTTRAELTRIBCIEEL,

O@TA2Y v — DTy —2) ETHN—RAT—) %, 12HE @®Use in place of TAD2 chassis standard plastic parts

RO RO SFRP L— MM TES Y M TT, (chassis, damper stays). Also refer to TAO2 chassis kit

SHEAETIETAO2S Y v — U AOEU T B ERBAFLEL K. fth instructions when installing - this manual shows instructions

DTA02S v — o TIEEERE S DI I SR E AT hY £ for TAO2S chassis; part numbers and attachment may
5 S e o = - 2 o change on other TAO2 chassis.

fi#ﬂidb AT LR R DR o *Shaded and *: marked parts are not included in set.

* [ ]ER&. iRty MIEFEhE LA

{TA02S /v —/)
TAO02S chassis

0119 ©2019 TAMIYA @ 47396 TAQ2 FRP Chassis Conv. Set (11056700)



075w £ 8BB4 3T HERRODER Y {HHiBICER.
Attaching lower deck parts *Note direction.

AFTIIRI
Steering mount

wAFLF
#Box wrench

avFvF
Lower deck

ATTNYY
MR
Steering mount

3X25mm
meE=2
/g Screw
3X10mm
2y TER
Tapping scre /
il 3% 12mm . é
/ N Ay TER ==
3% 12mm [0 3% 10mm Tapping screw
* T RYEYIER gew EVSER
*Undersurface Tapping screw Tapping screw
ARFT VT TAN— OIS ) : ) Il ‘@)
9 Attaching steering linkage © m @ Q‘_[ (__@
—| 8.5mn — : i
{TA02S} T (TA02T) 3.5mm D)
*2EEUET, D REfRUET.
*Make 2, ) i kMake2. W
,ﬁ@j iﬁﬁ : L
Smm7 e ZR—S =
5SmSR R—S \@' Adjuster : @ \ Adjuster
Aluster 3IX1BMmERI T b : e 16"""?5;;’ eZ ';h -
Threaded shaft tosSmT Y AR —S

Adjuster

Sn 4% *AFTV VT I —DEEFITERELTRVIAATLIEEL,
Eo—R—ik

* Ensure steering linkage moves correctly when tightening.
Ball connector v
[45)

3mmcay 2w b
=N <

Lock nut
J1 o
b L

4> 5mm
F3UTIAT
* Flanged tube

5mm
Ea—R—u
Ball connector

()

85044l
Metal bearing

Eo—HR—i
Ball connector

3X10mm
FYETER
Tapping screw

HAUR (RIS ZRYET,
#Apply grease.




Uy & IN—2 7 — DT 3mmFy b
Attaching rear damper stay

Nut
#RI0Ov 28 (BIFE) % (%

o EYET,
s#Apply thread lock.

*REREDUH AIN—AT—T]AT
Bt ET.

% Use in place of kit-included plastic
rear damper stay.

P N

SmnkO—R—Jb
Ball connector
Smn O—HR—Ib
Ball connector
U IN—AT—
Rear damper stay

U AR—T—
Rear spacer

HUPFYRySZ
#Rear gearbox

#BRFva— 0
Caution sticker

3xX10mmER{FE R
Step screw

4nm 7y 2 —
Washer \
3 10mERTE R %

Step screw 3mm T v —
Washer

3Ix12mE v EFER
Tapping screw

HiR—FRAF—OE
Attaching support stay

3IX10mA v TER

i = T i
MOV RFPRy 7 AN SHBEROTAY FEN—AT—EHLET, SPpINg sorew
s#Remove plastic front damper stay from front gearbox.
A o AT —
/ Support stay
; i } /5
=

IOV PEPRYOIX
#Front gearbox




70> b= T — O S .
Attaching front damper stay #FRIOvoH (55 & 3x15mmALE R

EVET, Screw
s#Apply thread lock.

g 6X 7mmAN—H —
%\ Spacer

SmmEO—R—/LF v b
Ball connector nut

*ERRDZAY M HIN—AT—IT
BRATWMISITET,

“Use in place of kit-included
plastic front damper stay.

3x15mmE R

Screw

AV EHIN—RT—
Front damper stay

702 A= —
Front spacer
7X2mmAN—H—
Spacer

4nm v —
Washer

3%18mm
[2:20 B0 il i §
Step tapping screw

%’3 X 8mmERTE R
Step screw

4nn7 L — « ;
7X2m AN — Washer R 3x10mALER |
Spacer 3x18mm - Screw
R 3m7yisr— roarsl =
el - Bmgmgz% Wocher | ERIOy 47 (5175)

Step screw #Apply thread lock.

Zax k& \—oE T
Attaching front dampers
3mZ ZUTIFw b

Flange nut
é”\

g A * S N—CTF TS
Lo BEEFTUYERYEY,
L—LW # Cut off if it comes in
contact with damper.

3x15mmFLE R
Screw
i X Wk %
AX6.5MTSLLINAT 3 15”"'.’;;;5";?;&
Flanged tube
4X6.5MTSUIINAT MO N~
Flanged tube #Front damper
< *TAQ2TD EFFZATHRT LB BhmLKSI, Hi—
ICE S e dL A TRBFHORE THELTIET L,
3IX1ISMEVE S ER % When installing on TAD2T, alter length of rubber tubing on
Tapping screw dampers to avoid contact with tires and body.




* A N—ITFHTS
BESRYVBRYET.
% Cut off if it comes in
contact with damper.

¥ & 2 IN—DEY {3
Attaching rear dampers

3m7SIF vk

3X15mmALE R 3x22mmALE R

Screw Screw
*E B RT T MT
FOTEAEBATLIEEL.
% Select screws according to
body mounts.

‘ﬁw% 3 A
U H =
#Rear damper

4X6.5mm I S IINAT
Spacer Flanged tube
4X6.5m7 S TINA T 3X18ma v ETERX
Y- Tanping screw
Flanged tube #Rear damper apping
3x1BmAvEFER
Tapping screw

HYPFPRYIRX
#Rear gearbox

3X12mE v EXTER
Tapping screw

I3 47396 TAO2 FRP Chassis Conv. Set (11056700)



TOY kR 5 ROWY @
Attaching front gearbox :

#7207 bFPRy IR
#Front gearbox

3X10mE v ETER
Tapping screw

®TONZ YT+

#Propeller shaft
HAUR (BIFE) ZERUET,
s#Apply grease.

3x12mI& v £ ER
Tapping screw

o 0 »

"l
Y — R N—OWBESEIET, o
# Reposition servo saver parts. Sm7 YRR —
, o Adijuster
) y
" IXIMBERY 0T b
v Threaded shaft
Smn7 S v AR —
Adjuster

#3mm

Ty —

Washer «
)
*F—HBZa—+FZILDRETRD LS

SN ‘; : -
*Attach as shown with servo in neutral, %3 10mm %
FYEUTER #3mn

ICER S E T
Tapping screw S —
Washer




0 ZFT UG — RO 0
i i 3X12mmImM

Attaching steering servo H TR &:

Tapping screw l 5

3X25mMAE v FER 5

Tapping screw g

FEAFvH— D

Caution sticker

Oty hyise—
Rosette washer

e

s
Vi
4

TuIN—T
Upper deck

HAFT UG H—K
#Steering servo

3X12mmI
ZvEITER

: *RCADDEIRI Z—DERIE AN
Tapping screw IROBIAE AR SHHL L
*Also refer to instructions supplied |
with R/G equipment when attaching. —

(M

*#Receiver

RCAADIES
Installing R/C equipment

HREBATYF
e #Receiver swich

* QX7 F—FpE+ (FSR) . — (RAF
A) ZREDS. Loh W DTN TLIEEL,
% Connect cables firmly.

¥ESC (AE—FarvkO—5—)

s Electronic speed controller ESC. 7> 7l E—s—{

; EHEF—T Speed controller Motor
AEE T — T P TICESENES I Double-sided tape _ . .
FAOI PR RTREET. AL R .

% Secure cables using nylon band. (. AL, ) Yellow / red
{+) Red, orange, yeliow \
\
— (RA4FZ) a—F ®EI-F
SOBESHE Y 15 ETHURYES, ek, blug == Croon/ black

* ¥

Cut off excess portion using side cutters.




ETBRN\yTIV—DER
Installing battery pack

AFyTEY (1Y)
Snap pin (small)

FRLTIEEY
CAUTION

AF T (K)
Snap pin (large)

Aty TEZ (1N
Snap pin (small)

wETFRINTY—
% Battery pack

K ETTEEVRBREATETR/ v TU—0IRTZ—ERALTLIEEL,
* Disconnect battery when the car is not being used.

O (EMEIRE O RIRE)

SERDHLABEOEEMTOUR LEEE | (I 7422-8610 MEDHETIEBERI.T |
ICITEME S, 27 —)L, Wik, BRs, #ad— - HRARHAZV ARAZT—H—ERF
K. MBEATCIRALREL, FAAIAMIC -

For use in Jagan onlyl HEBEESLSEEVLLEET. QEES- | (BHLEHYREES)

*B&EE{LEY. ZhL
AR CDAT v h—HE
ShichA23—Y—EAR

e,
3 (23 IROTHIRE)

RETTEIWEWET.
Fle, AR 2T —E
AW EXT BB,
BEROKFETTENTECE @ (FEVvH—FDOTRAE)

ATEET, LI HAD
A=Y —EAETERL
ab#iEEw,

N—vERITMATHII=FHA G00F+B) £ | R
cRBPVEREFNE, BEELER—LA-JK (AR —H—EXTFLA)
DESIHRICEDTENEEBRIVELET, : https://tamiya.com/japan/customer/

00810-9-1118, MAFS- () =+ THEAL | wE054-283-0003

: 5 03-3899-3765 (mE~abEx)
 FRARGESEABO L SN OEO LS BEOVILET

v H—FECHAOBE, KEFTRERER ]
WMOOES I FRBELLABVET, TERBTBE rrAMIm
FEl@R—LR—JLYBRITWVLET,

TAO2 FRP/ v —OaAIN—T3Ev
ITEM 47396
Jo AR (B | IEFHE2010 3N BIEOLOTT, JFIRC LD LU LRI A %D ET,
* TR ALCREL T, ARSI BER A TS 3L, CREAL R UIDETT)
a4 e B BRI—F

- 14315027
A7 A — 3009 +#2 - 14315028
Ix25MMI K R (X2) = rerrrrranenennnnas -170F3 +#% - 19805745
3mE 'y 25y b (BX10) s =310 +#% - 19804364
3,05x4m 7 T T INA F(X2)e e meneen -+260F3 +i% - 19804958
RFTUSTTD Y F(x2) s vnrmneernnns --440 +# - 19804959
3x25mM 43 B FEZ(x2)r e 0 e 260/ +i% - 19804967
3T ST F Y R (x10) e --210 +# - 19805897
3I16maE 4 T B (a2) e emennnenen 120" +ix - 19805193
3X18MME R 4 T B(xV)errmmreereen <1208 +i8 - 12500024
3x23mME R T F(x1)eee v reeieanns *120 +# - 12500032
smmEOFR—bF v k(x4), 5mE QR—)L(x2): -+ 170 +#% - 19805389
BX7MM AN —H—(X10) rrrrrreerrrarnrenes +3001 +# - 19805884
3x18mmR W E TR (x2) v e e o <150+ - 19805575
3Ix8mmER{T ' Z (8B x5) - tessseseacaciaaann <+220@ +#% - 19804498
3x1BmERAT R v £ R (8Bx2)- -+ - -200/3 +i - 19805945
Oy F Ty —(xd)eeeremeeenrees =170/ +#% - 19805631
SP.579 3x10mmER{FE R (x5)- -+ --150 +# B 50579
SP.592 SmmtOF—)L(x10)----- 300 +& B 50592
SP.593 4x6mm 7 S >/ INA F(x5)-- --1508 +#% B 50593
SP.596 5mm7” I 4+ X H —(X6)--------o- --150 +# B
SP.797 5mm7” 4 AF—(/ 3 — b xB)rrrrerennns 1501 +ir B 50797

GEEHCDOLT) EBOWICIE LiEEhic@BIciE. RFEHAERTT,
REYER—LN=Y HART=H—EAD R DWT) 2B LT,

AFTER MARKET SERVICE CARD

When purchasing replacement parts, please take or send
this form to your local Tamiya dealer so that the parts
required can be correctly identified. Please note that
specifications, availability and price are subject to change
without notice.

Parts code ITEM 47396
1 91 1 801 B ........................................ J Parls
FAD2BOAQ = = » = siws s s amiama@ g eanma g naneseh o Lower Deck
14025047 -+ vrrrrrmronmrennimtrtaaienes Upper Deck
- *Front Damper Stay
14035035 +-Rear Damper Stay
14305360 +-Front Support Stay
14315027 = rrrrrrrrrrrerarresenrrsensaaons Front Spacer
14315028 - 1 vrmrrrrarmiraiateaiaiiaaaaaas Rear Spacer
19805745 -+« xvve 3x25mm Countersunk Head Screw (x2
19804364 = v rnrrrrrrnrrenenes 3mm Lock Nut (Black x10;
19804958+ -+ vrv === 3.05x4x(4.5+0.5)mm Flanged Pipe (x2
19804950 - rrreerarntaaaaaaanaiaas Steering Mount (x2)
19804967+ - 3x25mm Countersunk Head Tapping Screw (x2)
1OBOGAGT -+ reerrrrtvercianaennss 3mm Flange Nut (x10)
19805193------------ 3x16mm Threaded Shaft (x2)
12500024 =« -=nveens ++3x18mm Threaded Shaft (x1
12500032+ -+ s rerrrrccernares 3x23mm Threaded Shaft (x1
19805389 ----- 5mm Ball Nut (x4), 5Smm Ball Connector (x2
19806884 =+ rrerrerrrainiaiiinins Bx7mm Spacer (X‘ID
19805575 3x18mm Tapping Screw (x2
19804498 - -« rvrerevmrnariaian 3xBmm Step Screw (x5
19805945+ -+ -+« - 3x18mm Step Tapping Screw (Silver, x2
19806831 +2 2 saveeraininifiagibiso s o Rosette Washer (x4)
DOBTR 1t vnremos et manes pmnes s 3x10mm Step Screw (x5)
50592 .......................... Smm Ba" c°nnect°r (x1 0’
5059 vrrrrrnr s 4x6mm Flanged Tube (x5)
505% ................................. 5mm Adéuster (Xﬁ;
BOTGT s sesnisigid s st iy 5mm Adjuster (Short) (x8



